
From: Taylor, Mark
To: Joaquin Mavares
Cc: Marshall, Donald
Subject: RE: P.O. 5100077213; VENDOR: ProEnergy Services; SUB-VENDOR: Wood Group; W.O. 2232
Date: Monday, February 08, 2010 11:08:23 AM
Attachments: TP2 Rotor Test Data.pdf

TP2 Rotor Rewind.pdf
TP2 Stator Inspection Data.pdf
TP2 Rotor Assembly.pdf

Joaquin,

Attached, for your review is the data and photos on the inspection and
rotor rewind for TP2. Please note that Tom Moran and I flew to Los
Angles last Thursday and had pulled together a full crew of WG
individuals to work through the weekend to address the following items
noted in the BIE report. I'm now at JAX walking down the Control Room,
of which Tom Moran will stay in LA to ensure the items are completed
prior to the next inspection.

Regards
Mark

*       Paint rusting and peeling off - Currently under going clean and
painting
*       No structural damage apparent
*       Generator shaft at both ends in good shape - no damage noted
*       junction box missing cover - Cover has been manufactured
*       Conduit runs missing brackets - Bracket have been located
*       Minor bolting missing on covers - Bolts purchased / covers
manufactured
*       suspect conduit wiring broken in various locations, - Wiring
inspected       and verified
*       Flanged connections covered with wood to protect - Wooden covers
are     being replaced with metal, paint yellow to indicate
remove/termination      points.

-----Original Message-----
From: Joaquin Mavares <jmavares@proenergyservices.com>
To: Marshall, Donald
CC: Jeff Canon <JCanon@proenergyservices.com>
Sent: Mon Feb 08 09:47:16 2010
Subject: FW: P.O. 5100077213; VENDOR: ProEnergy Services; SUB-VENDOR:
Wood Group; W.O. 2232

Don see the report from the inspector.

Thanks

Joaquin

mailto:mtaylor@wgpw.com
mailto:jmavares@proenergyservices.com
mailto:DMarshall@wgpw.com

























































113 West Dudley Town Rd. Bloomfield, CT 06002 860-243-1737 Fax 860-242-8283


INSPECTION DATA FOR 63 MW TWIN PAK GENERATOR


GENERATOR NAMEPLATE DATA


EM BRUSHLESS SYNCHRONOUS GENERATOR


SERIAL # 771195701 KVA – 63,000 VOLTAGE – 13,800


AMPERAGE – 2,640 FREQUENCY – 60Hz PHASE – 3


Test Test Equipment Calibration


Megger AMPROBE Megatest 1 26 August 2010


Polarization Index AMPROBE Megatest 5000 26 August 2010


High Voltage PHENIX 460-5 DC Dielectric Test Set 26 August 2010


Table 1: 63 MW Twin Pak Arrival Megger Readings


Leads Phase Megger
Ambient


Temp


Ambient


Humidity


T1 – T4 A 3945 MegΩ 95.7° F 15%


T2 – T5 B 3111 MegΩ 95.7° F 15%


T3 – T6 C 2452 MegΩ 95.7° F 15%
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63MW DC Absorption and Current Leakage Test(Arrival)


Customer Name: Wood Group Job Number: 50807


Unit Voltage Rating: 13,800 Humidity: 15%


Leads/Phase Tested: T1 – T4/Phase A Temperature: 96.7/95.4°F


DC Absorption Test Current Leak Test


Time µamps Voltage µamps


15 seconds 7


30 seconds 5 10 Kv (1 Min) 4.2


45 seconds 4 10 Kv (2 Min) 2.9


1 minute 3.7 12 Kv 2.6


2 minute 2.7 14 Kv 3.2


3 minute 2.2 16 Kv 3.3


4 minute 1.9 18 Kv 3.5


5 minute 1.7 20 Kv 4.5


6 minute 1.5 22 Kv 5.5


7 minute 1.4 24 Kv 6.0


8 minute 1.3 26 Kv 6.5


9 minute 1.3 28 Kv 8.5


10 minute 1.2 30 Kv 8.5


P.I. Ratio: (1 minute) 3.7 ÷ (10 minute) 1.2 = 3.08


P.I. Ratio: (10 minute) 8.5 ÷ (1 minute) 4.2 = 2.02


Test Performed by: Kevin Lazzari Date: 10/12/09
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63MW DC Absorption and Current Leakage Test(Arrival)


Customer Name: Wood Group Job Number: 50807


Unit Voltage Rating: 13,800 Humidity: 15%/13%


Leads/Phase Tested: T2 – T5/Phase B Temperature: 95.2/98.3°F


DC Absorption Test Current Leak Test


Time µamps Voltage µamps


15 seconds 7.5


30 seconds 5.5 10 Kv (1 min) 3.1


45 seconds 4.9 10 Kv (2 min) 2.4


1 minute 3.8 12 Kv 2.5


2 minute 2.8 14 Kv 2.8


3 minute 2.0 16 Kv 2.5


4 minute 1.9 18 Kv 3.5


5 minute 1.6 20 Kv 3.7


6 minute 1.4 22 Kv 3.6


7 minute 1.3 24 Kv 4


8 minute 1.2 26 Kv 4.3


9 minute 1.2 28 Kv 4


10 minute 1.2 30 Kv 5


P.I. Ratio: (1 minute) 3.80 ÷ (10 minute) 1.2 = 3.16


P.I. Ratio: (10 minute) 5.0 ÷ (1 minute) 3.1 = 1.61


Test Performed by: Kevin Lazzari Date: 10/12/2009
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63 MW DC Absorption and Current Leakage Test(Arrival)


Customer Name: Wood Group Job Number: 50807


Unit Voltage Rating: 13,800 Humidity: 15%/12%


Leads/Phase Tested: T3 – T6/Phase C Temperature: 95.9°F/101.0°F


DC Absorption Test Current Leak Test


Time µamps Voltage µamps


15 seconds 7.0


30 seconds 5.9 10 Kv (1 min) 4.5


45 seconds 4.5 10 Kv (2 min) 3.1


1 minute 3.9 12 Kv 3.8


2 minute 2.8 14 Kv 4.3


3 minute 2.3 16 Kv 5


4 minute 2.1 18 Kv 7


5 minute 1.9 20 Kv 9


6 minute 1.8 22 Kv 11


7 minute 1.6 24 Kv 13


8 minute 1.5 26 Kv 15.5


9 minute 1.5 28 Kv 17


10 minute 1.5 30 Kv 22


P.I. Ratio: (1 minute) 3.90 ÷ (10 minute) 1.5 = 2.60


P.I. Ratio: (10 minute) 22 ÷ (1 minute) 4.5 = 4.88


Test Performed by: Kevin Lazzari Date: 10/21/2009
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63MW Polarization Index (T1 – T4/Phase A) Arrival


Customer Name Wood Group Job Number 50807


Megger Test @ 1000 Volts Megohms: 1,235 MΩ


P&I Test @ 5000 Volts P&I= 6.79


30 Seconds: 568 MΩ


1 Minute: 1.24 GΩ 6 Minutes: 6.98 GΩ


2 Minutes: 2.14 GΩ 7 Minutes: 7.34 GΩ


3 Minutes: 3.31 GΩ 8 Minutes: 7.83 GΩ


4 Minutes: 4.60 GΩ 9 Minutes: 12.4 GΩ


5 Minutes: 5.49 GΩ 10 Minutes: 8.42 GΩ


HI POT Test @ N/A Volts Surge Test @ N/A Volts


Phase Comparison N/A


1 Minute: N/A


2 Minutes: N/A


3 Minutes: N/A


4 Minutes: N/A


5 Minutes: N/A Surge Test Printed: NO


Test Performed by: Kevin Lazzari Date: 10/12/2009
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63MW Polarization Index (T2 – T5/Phase B) Arrival


Customer Name Wood Group Job Number 50807


Megger Test @ 1000 Volts Megohms: 1,312 MΩ


P&I Test @ 5000 Volts P&I= 6.54


30 Seconds: 717 MΩ


1 Minute: 1.31 GΩ 6 Minutes: 6.28 GΩ


2 Minutes: 2.74 GΩ 7 Minutes: 7.12 GΩ


3 Minutes: 3.53 GΩ 8 Minutes: 8.79 GΩ


4 Minutes: 4.65 GΩ 9 Minutes: 11.43 GΩ


5 Minutes: 5.29 GΩ 10 Minutes: 8.57 GΩ


HI POT Test @ N/A Volts Surge Test @ N/A Volts


Phase Comparison N/A


1 Minute: N/A


2 Minutes: N/A


3 Minutes: N/A


4 Minutes: N/A


5 Minutes: N/A Surge Test Printed: NO


Test Performed by: Kevin Lazzari Date: 10/12/2009
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63MW Polarization Index (T3 – T6/Phase C) Arrival


Customer Name Wood Group Job Number 50807


Megger Test @ 1000 Volts Megohms: 1,043 MΩ


P&I Test @ 5000 Volts P&I= 5.125


30 Seconds: 678 MΩ


1 Minute: 1.51 GΩ 6 Minutes: 5.76 GΩ


2 Minutes: 2.34 GΩ 7 Minutes: 6.83 GΩ


3 Minutes: 3.67 GΩ 8 Minutes: 7.54 GΩ


4 Minutes: 4.11 GΩ 9 Minutes: 9.08 GΩ


5 Minutes: 4.98 GΩ 10 Minutes: 7.74 GΩ


HI POT Test @ N/A Volts Surge Test @ N/A Volts


Phase Comparison N/A


1 Minute: N/A


2 Minutes: N/A


3 Minutes: N/A


4 Minutes: N/A


5 Minutes: N/A Surge Test Printed: NO


Test Performed by: Kevin Lazzari Date: 10/12/2009
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63MW DC Absorption and Current Leakage Test (Final)


Customer Name: Wood Group Job Number: 50807


Unit Voltage Rating: 13,800 Humidity: 15%


Leads/Phase Tested: T1 – T4/Phase A Temperature: 96.7/95.4°F


DC Absorption Test Current Leak Test


Time µamps Voltage µamps


15 seconds 8


30 seconds 6 10 Kv (1 Min) 4.5


45 seconds 5 10 Kv (2 Min) 3.2


1 minute 4.6 12 Kv 2.8


2 minute 3.8 14 Kv 3.4


3 minute 3.4 16 Kv 3.5


4 minute 2.7 18 Kv 4.2


5 minute 2.3 20 Kv 4.8


6 minute 2.1 22 Kv 5.6


7 minute 1.9 24 Kv 6.5


8 minute 1.7 26 Kv 7.2


9 minute 1.7 28 Kv 9.5


10 minute 1.5 30 Kv 9.7


P.I. Ratio: (1 minute) 3.7 ÷ (10 minute) 1.2 = 3.06


P.I. Ratio: (10 minute) 9.7 ÷ (1 minute) 4.5 = 2.15


Test Performed by: Kevin Lazzari Date: 10/21/09
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63MW DC Absorption and Current Leakage Test (Final)


Customer Name: Wood Group Job Number: 50807


Unit Voltage Rating: 13,800 Humidity: 15%/13%


Leads/Phase Tested: T2 – T5/Phase B Temperature: 95.2/98.3°F


DC Absorption Test Current Leak Test


Time µamps Voltage µamps


15 seconds 8.4


30 seconds 6.5 10 Kv (1 min) 3.4


45 seconds 5.8 10 Kv (2 min) 3.2


1 minute 4.7 12 Kv 2.9


2 minute 3.8 14 Kv 3.5


3 minute 2.9 16 Kv 3.9


4 minute 2.5 18 Kv 4.3


5 minute 2.1 20 Kv 4.8


6 minute 1.8 22 Kv 5.4


7 minute 1.7 24 Kv 5.9


8 minute 1.6 26 Kv 6.6


9 minute 1.4 28 Kv 7.9


10 minute 1.4 30 Kv 8.3


P.I. Ratio: (1 minute) 4.70 ÷ (10 minute) 1.4 = 3.35


P.I. Ratio: (10 minute) 8.3 ÷ (1 minute) 3.4 = 2.44


Test Performed by: Kevin Lazzari Date: 10/21/2009
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63MW DC Absorption and Current Leakage Test (Final)


Customer Name: Wood Group Job Number: 50807


Unit Voltage Rating: 13,800 Humidity: 15%/12%


Leads/Phase Tested: T3 – T6/Phase C Temperature: 95.9°F/101.0°F


DC Absorption Test Current Leak Test


Time µamps Voltage µamps


15 seconds 9.0


30 seconds 7.5 10 Kv (1 min) 5.3


45 seconds 6.9 10 Kv (2 min) 3.4


1 minute 6.1 12 Kv 3.7


2 minute 5.7 14 Kv 4.2


3 minute 4.9 16 Kv 4.9


4 minute 4.1 18 Kv 5.8


5 minute 3.6 20 Kv 6.8


6 minute 3.1 22 Kv 8.1


7 minute 2.6 24 Kv 9.3


8 minute 2.1 26 Kv 10.5


9 minute 1.8 28 Kv 11


10 minute 1.8 30 Kv 12.4


P.I. Ratio: (1 minute) 6.10 ÷ (10 minute) 1.8 = 3.38


P.I. Ratio: (10 minute) 12.4 ÷ (1 minute) 5.3 = 2.34


Test Performed by: Kevin Lazzari Date: 10/21/2009
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63 MW Polarization Index (T1 – T4/Phase A) Final


Customer Name Wood Group Job Number 50807


Megger Test @ 1000 Volts Megohms: 1,815 MΩ


P&I Test @ 5000 Volts P&I= 5.20


30 Seconds: 768 MΩ


1 Minute: 1.83 GΩ 6 Minutes: 7.01 GΩ


2 Minutes: 3.28 GΩ 7 Minutes: 7.78 GΩ


3 Minutes: 4.39 GΩ 8 Minutes: 8.41 GΩ


4 Minutes: 5.61 GΩ 9 Minutes: 15.4 GΩ


5 Minutes: 6.40 GΩ 10 Minutes: 9.51 GΩ


HI POT Test @ N/A Volts Surge Test @ N/A Volts


Phase Comparison N/A


1 Minute: N/A


2 Minutes: N/A


3 Minutes: N/A


4 Minutes: N/A


5 Minutes: N/A Surge Test Printed: NO


Test Performed by: Kevin Lazzari Date: 10/20/2009
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63 MW Polarization Index (T2 – T5/Phase B) Final


Customer Name Wood Group Job Number 50807


Megger Test @ 1000 Volts Megohms: 1,642 MΩ


P&I Test @ 5000 Volts P&I= 5.225


30 Seconds: 948 MΩ


1 Minute: 1.91 GΩ 6 Minutes: 7.28 GΩ


2 Minutes: 4.37 GΩ 7 Minutes: 8.02 GΩ


3 Minutes: 4.54 GΩ 8 Minutes: 8.69 GΩ


4 Minutes: 5.55 GΩ 9 Minutes: 9.31 GΩ


5 Minutes: 6.41 GΩ 10 Minutes: 9.98 GΩ


HI POT Test @ N/A Volts Surge Test @ N/A Volts


Phase Comparison N/A


1 Minute: N/A


2 Minutes: N/A


3 Minutes: N/A


4 Minutes: N/A


5 Minutes: N/A Surge Test Printed: NO


Test Performed by: Kevin Lazzari Date: 10/20/2009
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63MW Polarization Index (T3 – T6/Phase C) Final


Customer Name Wood Group Job Number 50807


Megger Test @ 1000 Volts Megohms: 1,643 MΩ


P&I Test @ 5000 Volts P&I= 3.010


30 Seconds: 981 MΩ


1 Minute: 2.01 GΩ 6 Minutes: 6.55 GΩ


2 Minutes: 3.22 GΩ 7 Minutes: 7.16 GΩ


3 Minutes: 4.36 GΩ 8 Minutes: 7.76 GΩ


4 Minutes: 5.22 GΩ 9 Minutes: 8.20 GΩ


5 Minutes: 5.93 GΩ 10 Minutes: 8.97 GΩ


HI POT Test @ N/A Volts Surge Test @ N/A Volts


Phase Comparison N/A


1 Minute: N/A


2 Minutes: N/A


3 Minutes: N/A


4 Minutes: N/A


5 Minutes: N/A Surge Test Printed: NO


Test Performed by: Kevin Lazzari Date: 10/20/2009
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Joaquin Mavares
Director of International Sales
ProEnergy Services
2031 ProEnergy Boulevard
Sedalia, Missouri 65301
660-829-5100 office
660-829-1160 fax
713-992-1790 cell

http://www.proenergyservices.com <http://www.proenergyservices.com/>

P  Please consider the environment before printing this e-mail

This e-mail is the property of ProEnergy Services, LLC and/or its
relevant affiliate and may contain confidential and privileged material
for the sole use of the intended recipient (s). Any review, use,
distribution or disclosure by others is strictly prohibited. If you are
not the intended recipient (or authorized to receive for the recipient),
please contact the sender or reply to ProEnergy Services at
chowatt@proenergyservices.com <mailto:chowatt@proenergyservices.com>
and delete all copies of the message. This e-mail (and any attachments
hereto) are not intended to be an offer (or an acceptance) and do not
create or evidence a binding and enforceable contract between ProEnergy
Services LLC (or any of its affiliates) and the intended recipient or
any other party, and may not be relied on by anyone as the basis of a
contract by estoppel or otherwise. Thank you.

From: lmedina@psi.pdv.com [mailto:lmedina@psi.pdv.com]
Sent: Monday, February 08, 2010 8:35 AM
To: Omar Petit; Joaquin Mavares
Subject: Fw: P.O. 5100077213; VENDOR: ProEnergy Services; SUB-VENDOR:
Wood Group; W.O. 2232

Buenos dias, por favor lean el reporte de inspeccion y realicen los
trabajos pertinentes de pintura y adecuacion los mas pronto posible ya
que este equipos pertenece al item 04 y el mismo debe de ser liberado en
su totalidad esta semana.

BIE recommend PI (Polarization Index Testing) before acceptance.

Sincerely
Leiro Medina
Inspection Coordinator
PDVSA Services INC.
1293 Eldridge Parkway
Citgo Houston Texas 77077
Work Phone: 281-588-6252
Fax: 2815886274

----- Forwarded by LEIRO MEDINA/PSI on 02/08/2010 08:30 AM -----

"aeturner@bieusa.com" <aeturner@bieusa.com>

http://www.proenergyservices.com/
http://www.proenergyservices.com/
mailto:chowatt@proenergyservices.com
mailto:lmedina@psi.pdv.com


02/06/2010 10:59 AM

        To

        "Bill Bates (bill.bates@bienl.com)" <bill.bates@bienl.com>,
Denise op der Heijde <Denise.Heijde@bienl.com>,
"rita.vollebregt@bienl.com" <rita.vollebregt@bienl.com>

       
cc

               
Subject

        P.O. 5100077213; VENDOR: ProEnergy Services; SUB-VENDOR: Wood
Group; W.O. 2232

       

               

BIE BV Ref. No.:            I-BA-003/10
BIE USA Ref. No.:         4519C
 
Good Morning -
 
Attached is Inspection Report 22 (4519C.04) for Bill Skoug's visit Wood
Group Santa Fe Springs, California on 03 February 2010.
 
Best regards,
 
B.I.E. International Inc.
 
E. Angela Turner
Phone : (281) 556-0234
Fax     : (281) 556-8748
email   : aeturner@bieusa.com
http://www.bie-international.com
 

http://www.bie-international.com/

